
Letter to the Editor

Dear Editor,

In developed countries breast cancer survival is improving. In the UK the rate of survival has doubled in the last 40 years. In the 1970s, 
four in ten women diagnosed with breast cancer survived their disease beyond ten years, now it's around eight in ten (1). 

There were 55,000 new cases of invasive breast cancer diagnosed in the UK between 2014-2016. With around 8,000 new breast carcinoma 
in situ cases identified every year, this equates to 22 new cases being recorded every day (2).  With treatment these women can be advised 
that they have an estimated 78% survival rate of ten or more years (2). Around two-thirds (65%) of women diagnosed with breast cancer 
in England and Wales survive their disease for twenty years or more (1). It is noteworthy that the age range 50-69 years is when the chances 
of breast cancer survival are highest (Figure 1). 

Breast Cancer and Menopause Management
Women with breast cancer depending on their diagnostic stage and prognosis may be advised to undergo treatments which include 
chemotherapy, radiotherapy and adjuvant hormone therapy (Figure 2) (3, 4). Breast cancer treatments per se can induce the menopause, 
which can be accompanied by debilitating vasomotor and emotional symptoms.  Generally, the climacteric, the period of life when fertil-
ity and sexual activity are in decline and which depicts the end of the reproductive phase in women, ranges from age 45 to 55. Natural 
menopause occurs around 51 years of age (5).  Many women will go through an earlier menopause with breast cancer therapy (3) or may 
be at the age of natural menopause and then face additional debilitating symptoms with breast cancer treatment. 

The Breast Cancer and Menopause Service (BCMS)
In this paper we present the treatment and prescribing guid-
ance which has been compiled (Appendix 1), working in close 
liaison and jointly by specialist multi-disciplinary teams, within 
our hospital. The treatment and prescribing guidance provide 
the evidence base and consensus for best practice and care for 
patients seen within the breast cancer and menopause service.  

The BCMS service was established in 2007 after identifying 
the need and following a pilot phase (6, 7). The service accepts 
referrals for women with high risk for breast cancer or those 
with breast cancer who have undergone treatment, who are 
now in their survivorship phase, and suffering with menopaus-
al symptoms.  The joint BCMS service has been established 
using a clinical governance approach (6-14), and operates at a 
general district hospital which is a university accredited health-
care Trust in North West London. Patient views are important 
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Figure 1. Breast cancer (C50): 2009-2013. Five year net survival by 
age, Women, England (2)
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and can assist with successful service development. In line with this, 
research has been undertaken with various breast cancer patient co-
horts including Caucasian (14, 15), Asian (16) and women with breast 
cancer who have been seen within the BCMS service and those who 
have not (Table 1) (14). Figure 3 shows the symptom assessment chart 
that all patients seen within the general menopause and the BCMS 
service complete at each clinic visit. The symptom assessment chart is 
used to help with objective assessment of symptom relief in between 
consultations. 

The approach (6-8) taken to ensure a high standard of patient care 
delivery has involved joint collaborative working between the Trust 
breast and menopause services and included  input from the genetics 
counselling team, the development of an appropriate history taking 

proforma by the BCMS service multi-disciplinary team which is also 
utilised to support teaching and training for junior medical staff, and 
audit and research activity to drive evidence based service development 
(7, 8, 13-15), and as stated above the writing of the BCMS prescribing 
guidelines. These were first drafted in 2009 after an extensive literature 
search, updated subsequently in 2012 and 2015 and with ratification 
by the Trust Drugs and Therapeutics Committee (DTC) at each stage. 

These guidelines have undergone evidence-based review and have been 
updated using collaborative consensus methodology. We present the 
current updated document of the BCMS guidelines in Appendix 1 and 
invite comments and input from the readership to further inform safe, 
holistic and empathetic delivery of care to women with high risk for 
breast cancer or for those with breast cancer in their survivorship phase.

Figure 3. Breast cancer survivorship
Figure 2. Treatments inducing menopause (temporary or permanent) 
and those causing menopausal symptoms

Table 1. Demographic data for focus group participants  - UK Caucasian and Asian women attending 
support group. Breast Cancer Patient Stories Project (15) 

 Caucasian  Asian 
 BC patient  BC patient 
 group group Comments

No. of women taking part in focus group 13 7 All 13 of 13 Caucasian, but only 7 of 25 Asian  
   women attending on the evening took part in the  
   focus group

Avarage Age (range) 62.4 years  55.4 Older Asian women who could not speak English  
 (49-91) (49-61) decided not to take part.

No. with first BC/No. with BC recurrence 12/1* 7/0 Patient with BC recurrence*, recently diagnosed,  
   felt her strong faith would help her get through 
   this phase in life

Partner/Carer attending 2/1** 0/1** Both carers** were sisters of BC patients

Time since first diagnosis 6 years 1.9 years The patient with BC recurrence* had had her first 
 (range  (range 1.2- BC 5 years before 
 9 month- 4.3 years) 
 14 years)

Menopausal stage at time of BC diagnosis:   1. BC patients were not sure if they had 
Postmenopausal (last normal menstrual 7 7 menopausal symptoms or whether this was due to 
period 12 months before)   their BC condition/BC treatment. 
Perimenopausal (still having some  3 0 2. Asian women complained of erratic and heavy  
menstrual periods)   bleeds as the most common problem at the time of   
Premenopausal (regular menstrual periods) 3 0 their menopause. 
   3. Self medicating but safety?

BC: Breast Cancer156
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Introduction 

NICE guidance NG23 (Nov 2015) suggest that women  likely to go through the 
menopause as a result of medical or surgical treatment (including women with 
cancer, women at high risk of hormone sensitive cancer or having gynaecological 
surgery) should be offered  

     support and information about menopause and fertility before their treatment 
     referral to a healthcare professional with expertise in menopause.  

  
Non hormonal prescribed options are generally not as effective for symptomatic 
treatment of menopause as HRT, but there may be individuals who may benefit 
(Drewe 2015; NICE NG23 2015; NICE NG101 2018).  The evidence base or best 
practice for non hormonal options in breast cancer is presented below. 

Menopausal women with or at high risk of breast cancer should be provided with 
information 

     on all available treatment options 
     that the SSRIs Paroxetine and Fluoxetine should not be offered to women 

with breast cancer who are taking Tamoxifen (anti-oestrogen) . 
                       
Treatment of Hot Flushes in Women with Breast Cancer                                     

Prescribing notes:  

1      SSRI:  Selective serotonin reuptake inhibitors / Anti- Depressants  
1. Best evidence for Paroxetine; off  license use in UK (Nelson 2006) 
2. Dose: 10mg daily (BNF app Jan 2019); higher doses not associated with 

improved control 
3. Adverse affect on libido 
4. Interaction with Tamoxifen (* see pg.4); do not prescribe concurrently for 

breast cancer patients on Tamoxifen 
5. Other SSRIs evaluated in short duration trials for menopause symptom 

control include Fluoxetine and Citalopram with caution advised with 
concurrent prescribing with Tamoxifen (* see pg. 4). 

6. If a decision is made to prescribe SSRI with Tamoxifen (* see pg.4), then 
Citalopram  may be the option to consider  (Drewe 2015) 

 
2     SNRIs: Serotonin noradrenaline reuptake inhibitors /  Anti-Depressants.  

1. Venlafaxine at doses 37.5mg – 150 mg Modified Release daily, off license 
use in UK.                                  

2. Dose: 37.5 mg daily for 1 week, then increase to 75mg daily (BNF app Jan 
2019).  75 mg daily dose well tolerated; moderate GI or CNS symptoms in 10-
20% users. 

3. Counsel patients regarding nausea side effect; may be reduced by using long 
acting formulation as once daily dose with food, at night; the long acting 
formulation may also offer better control due to sustained systemic levels 

4. Little or no interaction with Tamoxifen* -  Note that Venlafaxine has weak 
potency for CYP450 2D6 genotype pathway interaction, so compared to 
SSRIs, is the preferred prescription for patients on Tamoxifen (Drewe 2015) 
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5. May have an adverse effect on libido, but potentially lesser extent then SSRIs. 
One study with breast cancer patients reported improved libido with SSRIs / 
SNRIs. 

6. Caution in patients with cardiovascular risks, eg. Cardiac ventricular 
arrhythmia; uncontrolled blood pressure; left ventricular dysfunction; recent 
MI; monitor cholesterol levels with long term treatment.   

7. NB: Desvenlafaxine (active metabolite of Venlafaxine) evaluated for 
menopause symptom control. Not licensed in the UK; did not receive EMA 
approval 2017. 

 

 3. Gabapentin:  Gamma Aminobutyric Acid Analogue /   Anti- epileptics.   

1. Researched  in breast cancer patients on Tamoxifen, although short 
duration 12 week trials 

2. Dose: 900 mg daily, off license use (BNF app January 2019).  Suggested 
initial regimen 300 mg day 1, 300 mg twice daily on day 2, then 300 mg 3 
times daily from day 3. 

3. Clinical experience suggests that slower titration of dose increase may help 
with improved patient compliance / concordance, eg. 300 mg daily for 2 
weeks, increase to 300 mg bd for 2 weeks, then if tolerated increase to 300 
mg tds.  If daytime drowsiness is a major side effect, could try 
administration of total dose at night.  

4. 2006 meta-analysis suggests Gabapentin has best evidence for vasomotor 
symptom control; but not well tolerated; 50% patients reported at least one 
adverse event. 

5. Gabapentin is also used for treatment of neuropathic pain, trigeminal 
neuralagia (off license) and in postherpetic neuralgia where amitriptyline 
has failed to give adequate control  

6. NB: Gabapentin (and pregabalin) classified as a class C controlled 
substance from April 2019, due to substance misuse concerns.  

  

4.        Clonidine:  Alpha Adrenergic Receptor Agonist / Anti  - 
 Hypertensives.   

1. Helps to reduce hot flushes, although evidence base contradictory 
2. Clinical trial daily dose range: 50 micrograms – 150micrograms orally; one 

trial with transdermal system demonstrated better symptom control than 
reported with oral route 

3. Clonidine 50 micrograms twice daily for 2 weeks; then increase if necessary 
to 75micrograms twice daily;  licensed in UK for menopausal symptom 
control 

4. Side effects, including difficulty sleeping, in up-to half of users 
5. Prescription should not be stopped abruptly, as this could cause rebound  

hypertension  
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5.  Progestogens:  Hormones used in gynaecology  
  

1. Unlicensed for menopause vasomotor symptom control; lower doses then 
those used for breast cancer treatment eg. Norethisterone 1-10 mg daily; 
Megestrol Acetate 20mg to 40mg daily .  

2. NICE NG101 states that progestogens should not to be prescribed in breast 
cancer patients to help with menopausal vasomotor symptom control. 

3. Progestogens for vasomotor symptom control could be considered in patients 
with non hormonal sensitive tumours, after a full risk benefit discussion.                  
Caution: With tumour studies with progesterone receptor sensitivity, decision 
to use progestogens for vasomotor symptom control must be agreed with 
patient’s oncologist and based on level of progestogen sensitivity (strong to 
weak) 

4. Licensed as breast cancer treatments in high doses; role of progestogens in 
breast cancer has declined.                        
NB: Doses: Medroxyprogesterone in breast cancer 400 – 1500 mg daily; 
Megestrol in breast cancer 160 mg daily, in single or divided doses; 
Norethisterone in breast cancer, 40 mg daily increased to 60 mg daily if 
required 

 
* Tamoxifen - Interaction with SSRI and SNRIs                                                              
 The efficacy of tamoxifen therapy (a selective oestrogen receptor modulator) 
for the treatment of breast cancer varies widely among individuals. Selective 
serotonin reuptake inhibitor antidepressants are often prescribed to treat hot flashes 
in women who may or may not be co-prescribed tamoxifen (1).  

Plasma concentrations of the active tamoxifen metabolite, endoxifen, are associated 
with the cytochrome P450 (CYP) 2D6 genotype. Endoxifen is thought to play a role 
in providing protection against breast cancer recurrence. (2,3,4)  
 
Some SSRIs are known to inhibit cytochrome P450 (CYP) 2D6, an enzyme that is 
important for the metabolism of many drugs, including tamoxifen (2). Venlafaxine, an 
SNRI, is thought to be a less potent inhibitor as compared to the SSRIs.  It has also 
been noted that the magnitude of decrease in endoxifen concentration was greater in 
women with the wild-type CYP2D6 genotype than in those with a variant genotype 
(P=0.03) (5) 
 
Interactions between CYP2D6 polymorphisms and co-administered antidepressants 
and other drugs that are CYP2D6 inhibitors may be associated with altered 
tamoxifen activity. Jin Y and colleagues demonstrated that the plasma endoxifen 
concentration was slightly reduced in women taking  venlafaxine, a weak inhibitor of 
CYP2D6, but reduced substantially in subjects who took paroxetine (a potent 
inhibitor of CYP2D6) (2).  
 
Binkhorst L et al noted that paroxetine and fluoxetine are associated with the 
greatest ability to inhibit CYP2D6 activity and significant, up to 66 %, reduced 
endoxifen  plasma concentrations were observed in tamoxifen-treated patients 
receiving these drugs concomitantly (6).  
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A quality care initiative program (7) noted that some studies raised concerns about 
interactions between tamoxifen and antidepressants that inhibit cytochrome P450 
2D6 (CYP2D6), reducing the conversion of tamoxifen to the active metabolite 
endoxifen and, thereby, increasing the risks of recurrence and mortality. However, 
meta-analyses have suggested that the reductions in endoxifen do not translate into 
increased breast cancer recurrence rates or mortality rates, possibly because the 
therapeutic dosing of tamoxifen fully saturates the oestrogen receptor. 
 
Existing recommendations (8) are conservative, cautioning avoidance of potent 
CYP2D6 inhibitors (e.g., paroxetine, fluoxetine, high-dose sertraline, bupropion) with 
tamoxifen. Although these antidepressants are not recommended as first-line 
agents, clinical judgement can be exercised in their use with patients for whom safer 
alternatives are not an option, after discussion with the treating oncologist has 
occurred and informed consent been obtained. More potent CYP2D6 inhibitors may 
be safer to use in postmenopausal women or women with a known extensive 
metabolizer CYP2D6 genotype. When possible, it is prudent to prefer 
antidepressants with low CYP2D6 inhibition (e.g., citalopram/escitalopram, 
venlafaxine/desvenlafaxine, or mirtazapine) as first-line agents.  
 
Recent critical appraisal of the literature has provided evidence for the value of 
comprehensive CYP2D6 genotyping panels in guiding treatment decisions for non-
metastatic ER-positive breast cancer patients. Based on this information, it is 
recommended that alternatives to standard tamoxifen treatments are considered in 
CYP2D6 poor or intermediate metabolizers (9,10). NB: Currently the Trust does not 
have access to genotyping services 
  
Bottom line: When prescribing an SSRI or SNRI, due consideration needs to be 
given to this interaction, which may result in lowered tamoxifen efficacy in breast 
cancer patients.  
 
 1  Nelson H, Vesco K, Haney E, Fu R, Nedrow A, Miller J, Nicolaidis C, Walker M, Humphrey 
L.  Nonohormonal therapies for menopausal hot flashes: systematic review and meta-
analysis.  JAMA 2006; 295 (17): 2057–2071   
 2    Yan Jin, Zeruesenay Desta, Vered Stearns, Bryan Ward, et al. CYP2D6 Genotype, Antidepressant 
Use, and Tamoxifen Metabolism During Adjuvant Breast Cancer Treatment. J Natl Cancer Inst 
2005;97:30–9   
 3  Wu X, Hawse JR, Subramaniam M, et al.  The tamoxifen metabolite, endoxifen, is a potent 
antiestrogen that targets estrogen receptor alpha for degradation in breast cancer cells. Cancer 
Res. 2009 Mar 1;69(5):1722-7.  
 4 M Goetz, C Erlichman, C Loprinzi. Pharmacology of Endocrine Manipulation. Chapter 27; pg 557. In 
Cancer: Principles and Practice of Oncology. 8th Edition. Devita, Hellman and Rosenberg. 2007 
 5 Huber-Wechselberger A.E.,Niedetzky P.,Aigner I.,Haschke-Becher E. Impact of CYP2D6 
polymorphism on Tamoxifen therapy: Where are we? Wiener Medizinische Wochenschrift May 2012. 
162 (11-12): 252-261  
6  Binkhorst L.,Mathijssen R.H.J.,Van Herk-Sukel M.P.P.,Bannink M.,Jager A.,Wiemer E.A.C.,Van 
Gelder T. Unjustified prescribing of CYP2D6 inhibiting SSRIs in women treated with tamoxifen. Breast 
Cancer Research and Treatment June 2013.139(3):923-929 
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7 A Quality Initiative of the Program in Evidence-Based Care (PEBC), Cancer Care Ontario (CCO) 
guidance https://www.cancercare.on.ca/common/pages/UserFile.aspx?fileId=340750  Report Date: 
May 11, 2015 
 8 NICE guidelines [CG101].  Early and locally advanced breast cancer: diagnosis and management. 
Published July 2018.   
9 Dean L  In: Pratt V, McLeod H, Rubinstein W, Dean L, Kattman B, Malheiro A, Editors. Tamoxifen 
Therapy and CYP2D6 Genotype. Medical Genetics Summaries [Internet]. Bethesda (MD): National 
Center for Biotechnology Information (US); 2012-.2014 Oct 7 [updated 2016 May 3]. 
10  Drögemöller BI, Wright GEB, Shih J, et al for the CPNDS Clinical Recommendations Group. 
CYP2D6 as a treatment decision aid for ER-positive non-metastatic breast cancer patients: a 
systematic review with accompanying clinical practice guidelines. Breast Cancer Res Treat. 2018 Nov 
8. doi: 10.1007/s10549-018-5027-0. [Epub ahead of print] 
 

Weaning off HRT in breast cancer patients  
 
1.     For postmenopausal patients to be prescribed Aromatase Inhibitors  
 

1. Stop HRT, including local ERT 
 NICE NG101 2018 states that HRT may, in exceptional 

circumstances, be given to women with early stage cancer with 
severe menopausal symptoms, as long as the woman has been fully 
informed about the associated risks of HRT. 

 May be acceptable clinical decision for patients on Tamoxifen (anti-
oestrogenic activity on breast tissue); not for patients on aromatase 
inhibitors.  

 Tibolone and progestogens are not recommended to treat 
menopausal symptoms (Drewe 2015; NICE NG101 2018)   

2. Counsel patient about breakthrough vasomotor symptoms. Cross refer 
for ongoing counselling support (breast cancer specialist nurses, 
menopause unit specialist nurse;  menopause unit counsellor)          

3. Evidence base for alternative management strategies weak, but can 
include acupuncture. NICE NG101 2018 states that soy isoflavones, red 
clover, black cohosh, vitamin E and magnetic devices are not 
recommended for treatment of menopausal symptoms      

4. For postmenopausal patients, the risk of osteoporosis is higher due 
to aging and oestrogen deficiency. This risk is further increased in breast 
cancer patients prescribed aromatase inhibitors. Assess patient for bone 
sparing therapy (eg. Bisphosphonates) and offer advice on lifestyle 
interventions 
 Bisphosphonates can be used in breast cancer to prevent and 

treat osteoporosis or skeletal events, or manage osteolytic lesions, 
bone pain or hypercalcaemia of malignancy. Bisphosphonates are 
not licensed for preventing recurrence or improving survival in 
people with early breast cancer, and use for this indication is off-
label (NICE ES15).  

5. NICE NG101 2018 / SIGN 2013 recommends that patients with early 
invasive breast cancer have a baseline DEXA scan if starting adjuvant 
Aromatase Inhibitor therapy, have treatment induced menopause or are 
starting ovarian ablation or suppression therapy  
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6. Both SIGN 2013 and NICE NG101 (2018) provide recommendations for 
extended endocrine therapy, ie continuation after initial treatment in 
women with ER positive invasive breast cancer.  –see excerpt from 
NICE guidance below  

 
Extended endocrine therapy (NICE 101 2018) 
1.7.6  Offer extended therapy (total duration of endocrine therapy of more 
than 5 years) with an aromatase inhibitor for postmenopausal women with 
ER- positive invasive breast cancer who are at medium or high risk of disease 
recurrence and who have been taking Tamoxifen for 2 to 5 years.  

1.7.7 Consider extended therapy (total duration of endocrine therapy of more 
than 5 years) with an aromatase inhibitor for postmenopausal women with 
ER- positive invasive breast cancer who are at low risk of disease recurrence 
and who have been taking Tamoxifen for 2 to 5 years.  

1.7.8 Consider extending the duration of Tamoxifen therapy for longer than 
5 years for both premenopausal and postmenopausal women with 
ER-positive invasive breast cancer. 

 2.    For patients on HRT, with decision to wean off when diagnosed with 
breast cancer  

1. If Aromatase Inhibitors are prescribed, HRT is stopped immediately 
 But if time allows, wean patient off her HRT slowly prior to starting AIs 

2. If Tamoxifen is prescribed, warn patient of its side effects which include 
vasomotor symptoms such as hot flushes and night sweats.  

 Tamoxifen long duration / extended use is linked with increased risk for 
thrombosis and endometrial cancer; bone density loss in 
premenopausal women (NICE NG101 2018)  

3. Note that Tamoxifen (SERM action) helps with protection of bone mineral 
density in postmenopausal women (SIGN 2013; NICE NG101 2018). 

4. NICE NG101 2018 states that patients with early invasive breast cancer 
started on Tamoxifen, regardless of pre-treatment menopause status, do not 
require a baseline DEXA scan 

5. Newly diagnosed breast cancer patients can wean themselves off 
HRT gradually; but those due to have endocrine surgery to wean themselves 
off at faster pace. 

 Check oestrogen and progestogen content of HRT regimen that patient 
is on, use half the doses for a month and then stop.  Contact 
Pharmacist (Women’s Health) on Health Professional Link-line 020 
8869 2937 for advice on HRT regimens that can be used to gradually 
wean a patient off HRT and for other medication issues. 

6. Breast cancer patients with Tamoxifen side effects, seriously affecting their 
quality of life, can be cross referred for oncologist reassessment, with view to 
considering alternatives to Tamoxifen for breast cancer recurrence risk 
reduction (NICE NG101 2018) 
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7. Use of HRT for women on Tamoxifen, or those with non hormonal sensitive 
tumours, could be considered after full discussion of risks and benefits with 
patient. HRT in these circumstances is not a complete contraindication. 

8. Evidence base for alternative management strategies weak; but can include 
acupuncture.    

  

3.    Use of local oestrogen replacement therapy (ERT)     
    

1. Vaginal oestrogen therapy can be prescribed for local urogenital symptom 
relief including vaginal dryness, dyspareunia and lower urinary 
tract infections. 

2. Safe usage of vaginal ERT in breast cancer patients has not been studied 
within RCTs of long duration 

3. Clinical consensus suggests that local ERT can be used and is considered 
safe as long as high levels of systemic absorption are avoided, but 
decision should be made in co-ordination with the woman's oncologist for 
women on AIs. 

4. Consider switching from Aromatase Inhibitors to Tamoxifen in severe 
cases of vaginal atrophy, before decision re use of local oestrogen 
replacement therapy 

5. For patients with tissue tumour studies suggesting oestrogen receptor 
negative status, could consider Vagifem (10microgram oestradiol vaginal 
tablets) or the less potent Ovestin or generic oestriol vaginal creams 
(0.1%, 0.01% oestriol respectively). Vagifem licensed for indefinite use, 
based on patient's symptoms. 

6. Estring, a vaginal oestrogen ring can be used for up-to 2 years without 
resulting in high sustained systemic absorption warranting co-prescribed 
progestogen for endometrial protection (Estring SPC; but not tested in 
breast cancer patients) 

7. Consider non hormonal vaginal lubricants or moisturisers as the first line 
choice, eg. Replens (a bio-adhesive vaginal moisturiser), YES, Sylk etc in 
patients with vaginal symptoms, especially where local ERT is not 
acceptable as treatment.  NB: KY Jelly is a vaginal lubricant that should be 
avoided as not effective. Can feel gritty, irritate vaginal tissue and patients 
may find it to be ‘messy’. 

8. NB: Newer licensed treatments for symptomatic vulvar vaginal atrophy 
(VVA)  but contra-indicated  in breast cancer include  

a. Ospemifene (SERM, with oestrogen like effect in the vagina, 
increasing cellular maturation and mucification of vaginal 
epithelium).  Licensed dose 60mg tablet once daily (Senshoi SPC)  

 C/I: suspected breast cancer or active breast cancer  
treatment  

 Ospemifene could be used for VVA but only after treatment 
of breast cancer, including adjuvant therapy, has been 
completed (SPC July  2018]      

 Not on Trust Formulary 
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b. Prasterone; this DHEA product is metabolised into oestrogenic 
compounds  (Intrarosa 6.5mg pessary;  for treatment of vulvar and 
vaginal atrophy )  .(Intrarosa SPC) 

 C/I:  known, past or suspected breast cancer 
(ema.europa.eu)  

 Not on Trust Formulary 
 

 Alternative strategies 

 to include lifestyle and self care options 
  
1.     Lifestyle management 
 

 Advice has not been tested within rigorous RCT study designs 
 Should include weight reduction or maintenance, smoking cessation, 

caffeine reduction, stress management, both weight bearing and toning 
exercise, environmental control.       
    

 2.     Counselling support 

 May be dealing with younger patient struggling with sexual dysfunction and 
body image (Finch et al 2011) 

 Important to consider holistic management plan individually tailored to patient 
need. 

 Offer patient personalised, culturally aware, support 
 Address realistic expectations 
 Include options for psychotherapy and psychosexual therapy (Andersen BL et 

al; Stanton AL et al.) 
 MENOS1 (2012) RCT (n=96) reported reductions in problem rating at 9 weeks 

(less depressed mood, fewer sleep problems, less anxiety) and 26 weeks 
(less depressed mood, fewer sleep problems, less bodily pain) comparing 
CBT with usual care. 

 NICE NG23 2015 recommends CBT as an effective option for low mood 
associated with menopause 
 

3.     Alternative therapies 
 

 Examples cited in the literature include reflexology, massage, acupuncture 
(weak evidence base; survivors of breast cancer who have had axillary 
surgery should avoid acupuncture to the particular arm), aromatherapy (some 
caution), hypnotherapy, homeopathy 

 Anecdotal evidence but no good robust RCT research 
 Advice patient to see a qualified, regulated  practitioner 
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4.     Herbal treatments and food supplements 
 

 Should not be recommended for use by breast cancer patients on 
Aromatase Inhibitors 

 Caution with use of these supplements in breast cancer patients as all 
have some oestrogenic activity and safety data for use in these patient 
groups is not available 

 May be safe in breast cancer patients with Stage 1 and 2 receptor 
negative status 

 3 year RCT study in 401 women with family history of breast cancer, 
designed to study use of Novogen Red Clover isoflavones (40mg per 
tablet), reported neutral effect on mammographic breast density (Powles T 
et al. Menopause Int. 2008) 

 Phytoestrogens can form a large part of dietary intake in certain ethnic 
groups. These patients can be advised to continue with what may be 
considered to be normal levels of dietary intake, but it is not known if it is 
safe for breast cancer patients to take supplements of higher doses. 

 NICE NG101 2018 states that soy isoflavones, red clover, black cohosh, 
vitamin E and magnetic devices are not recommended for treatment of 
menopausal symptoms 

 NICE NG23 2015 suggests that women are advised that the quality, purity 
and constituents of complementary therapies may be unknown  

 NICE NG101 2015 recommends that women with a history of or at high 
risk of breast cancer should be advised that there is some evidence that St 
John’s Wort may be of benefit for vasomotor symptom control, but  

o there is uncertainty about appropriate doses, persistence of effect, 
variation in the nature and potency of preparations 

o there are some potential serious drug – drug interactions (including 
tamoxifen, anticoagulants, anticonvulsants and 
immunosuppressants).   
 

BRCA testing and induced menopause   
        
With the wider use of genetic testing for BRCA1 and BRCA2 gene variants, women 
are increasingly seeking advice in relation to the use of hormone replacement 
therapy (HRT) following Risk Reducing Bilateral Salpingo-oophorectomy (RRBSO). 
In this group of women, RRBSO is usually performed around the age of 40 years. 
Some women will also undergo risk reducing bilateral mastectomy, others will opt for 
annual breast surveillance or medical intervention, such as Tamoxifen.    
      
All women who undergo RRBSO will face the effects of surgical menopause, both 
short term which may include vasomotor symptoms, sleep disturbance and sexual 
dysfunction as well as potential long term risks of osteoporosis, coronary heart 
disease and cognitive decline associated with premature menopause (1,2). In 
addition, they may experience psychological issues surrounding facing the 
menopause at a young age (3)         
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Guidance from NICE covers this in two ways.  Guidance NG 164 (Familial breast 
cancer: classification, care and managing breast cancer and related risks in people 
with a family history of breast cancer) explains that women should be given 
information about the effects of surgical menopause prior to surgery and strategies 
discussed to reduce symptoms and reduce risk of long term health effects. In the 
absence of contraindications, women who do not have personal history of breast 
cancer are advised to use HRT until the average age of menopause (CG 164, 
1.71.61).  Guidance NG 23 (Menopause diagnosis and management) advises that 
women about to undergo surgical menopause as a result of cancer or for risk 
reducing purposes should be referred to a health professional with expertise in 
menopause (1.3.6)         
 
NB: NICE NG 101(2018) also recommends genetic testing for BRCA1 and BRCA2 
variants for women under 50 years with triple-negative breast cancer, including those 
with no family history of breast or ovarian cancer. The Pan Thames Clinical Genetic 
Services offer genetic testing for BRCA1 and BRCA2 variants for women with triple 
negative breast cancer diagnosed under the age of 60 years, as studies have shown 
that there is at least a 10% chance of identifying a BRCA1 or BRCA2 variant in this 
patient subgroup. 
 
LNWUHT Recommendations 
 
For women diagnosed with BRCA1 or BRCA2 variant, there should be close 
multidisciplinary working with breast team, genetics team and menopause team for 
management of women undergoing RRBSO. 

 Referral to the Menopause Clinic prior to surgery useful in order to provide 
women with information in advance of surgery and to enable them to make an  
informed decision about the use of HRT if indicated. 

 Evidence base for routine recommendation for TAH and BSO is not robust.  
o TAH option may be considered on individualised patient basis, for 

another indication, with risk benefit evaluation. 
 If appropriate, oncology team to consider endometrial sampling with 

discussion of Mirena option as the progestogenic component of HRT regimen, 
at time of RRBSO.   
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